2nd Report of the Monitoring
Committee constituted by

Hon’ble National Green Tribunal
in OA No. 916 of 2018

in the matter of Sobha Singh
& Others Vs State of Punjab &
Others

vide order dated 16.07.2019

Report submitted to Hon’ble National Green
Tribunal, New Delhi

29" October, 2019



Contents

Point | Description Page
No. No.
1.0 Background 1-2
2.0 Compliance of order of Hon'ble Tribunal 2
2.1 Activities of the Monitoring Committee 2
2.2 3" Meeting of the Monitoring Committee held with the officers of | 2
the concerned departments of State of Punjab on 29.5.2019.
221 Monitoring the functioning of existing STPs | 2
2.2.2 Monitoring of functioning of Common Effluent treatment Plants | 3
(CETPs)
[...]
The analysis results indicate that the values of pH, TSS, TDS, Nickle, T.Cr., Zinc,
Iron & O & G in the untreated wastewater were observed as 1.5, 380 mg/l,

M 23197 mg/l, 102 mg/l, 258 mg/l, 400 mg/l, 2538 mg/l and 12.8 mg/l,
respectively. The values of these parameters in the RO permeate were observed
as 7.75, BDL, 595 mg/l, BDL, BDL, BDL, 0.18 mg/l and BDL, respectively. In the
RO reject, the values of parameters were pH: 8.40, TSS: 58 mag/l, TDS:4467
mg/l, nickel : BDL, T.Cr. : 0.22 mg/l, H.Cr.: BDL, Zinc: BDL, Iron: 2.24 mg/l and
O&G:BDL

The values of various parameters in the treated effluent |.e RO permeate were
within the permissible limits.

14



' 4

6.2.2 Observations:

1.

The walls of the collection tank were found corroded, which may become the
source of seepage of contaminated effluent.

The sludge generated from the tube settler was found spread in the sludge
drying beds but no mechanism has been provided to cover the sludge during
rainy days.

The sludge was being dried in sun, whereas, the sludge thicker and sludge dryer
were not in operation.

As claimed by the representative of CETP, RO permeate and multi effect
evaporator condensate are given to the nearby dyeing industries for its utilization
into their processes.

The monitoring team checked the functioning of the GPS system and the location
of 3 vehicles was checked and the drivers of these vehicles were contacted
telephonically and out of these 3 vehicles, the driver of one of the vehicle
intimated his location which was found in order. The photographs showing the
monitoring team checking GPS system and movement of vehicles displayed on
the system are shown in plates 13 and 14 given below:

A

Plate-13: Photographs showing monitoring team plate-14: Photographs showing monitoring team

checking the functioning of GPS system checking the functioning of GPS system
and movement of vehicles displayed on and movement of vehicles displayed on
the system the system

6.2.3 Recommendations:

1.

The CETP operator should provide impervious lining / rubber lining on
the walls of the collection tank to protect these walls from corrosion
and avoid seepage of toxic effluent.

The area of the sludge drying beds may be increased appropriately so
as to dry it easily in sunny days. There should be a mechanism of
protecting these sludge drying beds containing sludge during rainy
days.

The sludge thickener and sludge dryer should be made operational at
all the times to dry the sludge.

15

[o]



?lni

7.1,

7.2,

Chairman, Punjab Pollution Control Board shall depute a team of
officers of Punjab Pollution Control Board to conduct detail study w.r.t
quantity of chemicals used for treatment of the wastewater, removal of
TSS in the treatment system, residue from MEE and the quantity of
dried sludge generated and sent to the TSDF, Nimbua. The team shall
also prepare sludge balance statement and submit detailed report to
the Board for appropriate action in the matter within one month under
intimation to the Chairman of the monitoring committee,

The said team shall also verify the compliance of the observations of
the monitoring committee which was earlier monitored by the
committee in its earlier visit.

The industry shall make entire process area as leak-proof. Acid proof
floor tiles with adequate slope to collect spillages, if any, into a
collection pit, may be provided.

The industry shall provide proper personal protective equipments such
as masks, safety gloves, goggles, safety shoes etc to the workers /
labourer on the job.

The industry shall implement remediation measures of contaminated
soil / ground water / .seﬂiments in case environment damage is
occurred during transportation, improper handling of the toxic
wastewater, accidental spillage during storage, processing and
treatment of the wastewater.

The industry shall provide piezometric wells all around the CETP for
monitoring the quality of ground water.

M/s Avon Cycles Ltd., G. T. Road, Ludhiana:

Background:

The industry is engaged in the manufacturing of bicycles parts, frame fork and
mudguard, e-bike, e-scoot & e-rickshaw parts and assembly of e-bike, e-scoot &
e-rickshaw. The raw materials used for manufacturing of the above said products
are MS tube and MS strips. The processes involved are machining, debrassing,
phosphating and painting.

Visit to the industry by the monitoring committee:

During visit, the committee observed that the quantity of effluent generated by it
s 110 KLD. For the treatment of the said effluent, the industry has installed an
effluent treatment plant based on physico-chemical treatment followed by ultra
filtration, non filtration and RO system. Photographs showing the different
components of ETP are mentioned as per plate-15. The rejects from these
filters are dried in multi effect evaporator. The permeate of the RO system and

16

Joa




multi effect evaporator condensate are re-used in the processes of the industry.
The sludge generated during physico-chemical treatment, after dyeing is stored
in a room to further transport to TSDF.

The photograph showing the sludge stored in a room is shown as per plate-16.
The water meter reading as noted by the committee during the visit to the
industry were acidic stream: 2528 Kl; Alkaline stream: 59400 Kl; Reject line:
1505 KI; Permeate: 167752 Ki; MEE condensate: 6112 K.

Plate-15:Photograph showing various Plate-16:Photograph showing the sludge
components of ETP stored in the sludge storage room

7.2.1 Collection of effluent sample of the industry:

The monitoring team collected the effluent samples from the various points for
analysis of the parameters. These effluent samples were analysed by Punjab
Pollution Control Board laboratory (Annexure-5) for various parameters, which
are mentioned as per Table-5 given below:

Table 5 : Analysis results of effluent samples

S.N.| Parameter  (mg/| Point of sample collection
SNCAPE PH) Tnlet Tniet After After RO | ROreject | Drain
acidic alkaline | darificati | filtration | permeate leading
stream stream on unit to sewer
1 |pH 347 9.88 6.83 6.90 587 6.56 684
2 155 738 1380 7 BOL BOL 280 86
3 TDS 3152 1560 2370 2386 183 12730 Bl4
4 | Nickel 0.22 BDL BDL BDL BOL BOL BOL
5 T.Chrome BOL BDL BDL BODL BDL BOL BOL
& | Phosphate 4.1 14 1.4 1.0 18 19 36
7 Zinc 116 2.682 0.99 0.68 0.25 1.67 0.54
8 Iron 145 10.2 1.03 0.28 0.51 0.47 1.08

7.2.1.1. Discussion on the analysis results:

The analysis indicates that the industry has two streams namely acidic stream and
alkaline stream. The values of the parameters namely pH, TSS, TDS, Nickle, T.Cr.
Phosphate, Zinc and Iron in these streams have been observed as 3.47, 738 mag/l, 3152

17




mg/l, 0.22 mg/l, BDL, 4.1 mg/l, 116 mg/l, 149 mg/l and 9.88, 1380 ma/l, 1560 mg/I,

BOL, BDL, 1.4 mg/l, 2.62 mg/l and 10.2 mg/l, in acidic and alkaline streams,
respectively.

After filtration unit, the values of these parameters were observed to 6.9 , BDL, 2386

mg/l, BDL, BDL, 1.0 mg/l, 0.68 mg/l and 0.28 mg/l. In RO permeate the parameters
| were observed as pH : 5.87, TSS: BDL, TDS: 183 mg/l, Nickle: BDL, T.Cr: BDL,
Phosphate: 1.8 mag/l, Zinc : 0.25 mg/l and iron 0.51 mg/I.

Effluent sample were also collected from the drain leading to sewer and its analysis
results show the values of pH= 6.84, TSS= 86 mg/|, TDS=814 mag/l, Nickle : BDL, T.Cr :
BDL, Phosphate =3.6 mg/|, Zinc = 0.54mg/l and iron =1.8 mg/I. The analysis results of
the drain effluent sample indicate that the industry is discharging its effluent containing
phosphate, zinc and iron, whereas such type large scale electroplating / phosphate
industries have not been allowed to discharge its effluent into drain/ sewerage system
as these industries have provided their individual zero liquid discharge (ZLD)
technology.

7.2.2 Observations

1.  Though the industry has provided various components for treatment of effiuent
like physico-chemical treatment followed by filtration unit (ultra filtration, RO
system, Nano filtration) and the reject is fed to the multi effect evaporator but
these components have been provided at such a height, where it is difficult to
check the functioning of these components. Therefore, the industry should make
such arrangements so that these components may be easily and safely
approachable to the visiting officers.

l 2. The industry has provided water meter on different streams and the readings of

i

these water meters were noted during the visit but from these readings no

conclusions can be drawn with respect to use of fresh water in different streams

' and the effluent generated from these streams and their physico-chemical

pmlk— treatment followed by filtration units and recycling of the permeate of the
filtration units. Therefore, the industry should maintain daily water balance
statement for the facilitation of the visiting officer.

3 The analysis results of the effluent samples collected from the drain leading to
sewer indicate that the industry may be discharging its effluent into sewerage
system whereas the industry is based on ZLD technology and it is not allowed to
discharge its trade effluent into sewerage system.

7.2.3. Recommendations

1.  The industry shall ensure that no trade effluent is discharged into drain
or sewerage system. All the streams, carrying trade effluent, shall be

18

_ 2]




8.0.

8.1.

Blz'

treated through RO system followed by multi effect evaporator. RO
permeate and condensate of MEE shall be reused in the processes of
the industry and no effluent shall be discharged into sewerage system.

The hazardous sludge generated from physico-chemical treatment and
MEE residue shall be sent to TSDF and a record in this regard shall be
maintained by the industry.

Chairman, Punjab Pollution Control Board shall impose an environment
composition of suitable amount on “polluter pays” principal as the
industry, being large scale electroplating unit, is not allowed to
discharge its trade effluent into sewerage system, whereas, it was
found discharging its effluent into drain leading to sewer.

M/s Eveline International, Dhandhari Kalan, G. T. Road, Ludhiana:
Background:

The Industry is large scale dyeing unit engaged in the manufacturing of dyeing
and finishing of knitted fabrics and garments. The raw material used for the
manufacturing of the said products are cotton knitted fabric, cotton yarn, wool
dyes and chemicals like common salt, soda ash, hydrogen peroxide, dyes, acitic
acid and enzymes. The industry has been granted consent under the provisions
of the Water Act, 1974 vide no. R14LDH2CTOW1314375 dated 2/6/2014 valid
upto 31/3/2019.

Visit to the industry by the monitoring committee:

The industry was visited by the monitoring committee on 16.08.2019. It
discharges effluent about 34.47 m’/hr and for the treatment of the effluent, it
has provided an effluent treatment plant consisting of equalization tank, dosing
tank, reaction channel, primary settling tank, aeration tank (FAB), secondary
tube settler, sand filter, activated carbon filter, ultra filtration and RO system and
Mechanical Vapor Recompression (MVR), a pilot project of 125 KLD capacity
which is under stabilization.

8.2.1. Collection of effluent samples:

At the time of the visit, the effluent samples from various points as mentioned
below were collected by the team.

1. Inletto ETP.

2. Inlet of tube settier.

3. Outlet of first tube settler.

4

. Dutlet of second tube settler.

19

|05




5. RD permeate.

6. RO reject.

7. Qutlet before MVR.

These effluent samples were sent to PPCB laboratory for analyses. The analysis
results, as received from PPCB laboratory (Annexure-6) are given as per
Table-6 given below:

Table 6 : Analysis results of effluent samples

S.N. | Parameter (mg/I Point of sample collection
except pH & SAR) | Inlet Outiet | Outlet of RO RO | Outiet | permis
to ETP of secondary | permeate | reject | before sible
primary tube MVR
tube settler | limits
settier (ma/l
except
pH and
SAR)
1 |pH 108 | 82 8.1 76 | 84 | 89 |6585
2 TDS 2640 3560 3810 1040 5220 | B35 2100
3 1SS 120 a0 60 BODL 15 30 100
4 | COD | 240 180 | 60 | BOL 52 | 48 250
5 BOD 70 52 16 BDL 14 12 30
6 Sulphide 3.2 - = - - 28 2.0
7 Phenaolic compound BOL - - - - BDL 1.0
8 | Ammonical Nitrogen | 4.8 . - - : 2.0 S0
9 |T.Cr. BOL - - &l = BDL 2.0
10 | SAR 349 < - - | - 3.25 26
10 |[O&G 4.2 - - e BOL 10

8.2.1.1. Discussion on the analysis results:

The analysis results indicate that parameters in the untreated effluent were observed as
pH: 10.8, TDS: 2640 mg/l, TSS: 120 mg/l, COD: 240 mg/l, BOD: 70 mg/l, Sulphide :
3.2 mg/l, Phenolic Compounds : BDL, Ammonic Nitrogen: 4.8 mg/l, T.Cr.: BDL, SAR:
349and O & G : 4.2 mg/l.

After physico-chemical treatment, the values of the parameter namely pH, TDS, TSS,
COD and BOD, respectively, were observed as 8.2, 3560 mg/l, 90 mg/l, 180 mg/! and

52 mg/l.

The percentage removal of BOD, COD and TSS by physico-chemical treatment have
been observed as 25.7 %, 25 % and 25 %, respectively.

At the outlet of the secondary tube settler i.e. after aerobic bio logical treatment
system, the values of parameters were observed as BOD: 16 mg/l, COD: 60 mg/l, TSS:
60 mg/l and TDS: 3810 mg/l. In RO permeate, the values of COD, BOD and TSS were
below detection limit and the value of TDS was 1040 mg/l. The values of the
parameters in RO reject were observed as pH : 8.4, TDS: 5220 mag/l, TSS: 15 ma/l,
COD: 52 mg/l, BOD: 14 mg/l.

20

jof




8.2.2. Observations & Recommendations

1) The industry has installed Mechanical Vapor Recompression (MVR) but

2)

3)

4)

S.¢C.

/

the same was not in operation and under stabilization.

The industry is maintaining low level of BOD : 70 mg/| at the inlet of ETP
by diluting it with RO reject having very low values of BOD : 14 mg/|,
whereas RO reject stream would have been taken into MEE, if it would
have been provided by the industry. The resultant value of TDS at the
inlet of ETP has been found as 2640 mg/|. Had the industry not mixed RO
reject stream with inlet stream, the values of the BOD and COD would
have been much more as compared to the present values of these
parameters as 70 and 240 mg/|. Thus, the industry has taken advantage
of mixing these streams but has increased the value of TDS to 2640 mg/l.
As per record of PPCB, the industry is mixing its RO reject stream with
untreated effluent (influent stream) to reduce the values of BOD and COD
in the influent collection tank for the last more than one year, whereas,
the industry should have installed Multi Effect Evaporator (MEE) to
evaporate the RO reject. Now, it has installed MVR, a pilot project of 125
KLD as ZLD system. This system also requires multi effect evaporator for
drying the MVR residue,

Punjab Pollution Control Board shall check the record of the industry to
confirm as to whether it has allowed the industry to recycle its RO reject,
whereas, it is not advisable to recycle RO reject containing high level of
TDS as 5220 mg/|.

Chairman, Punjab Pollution Control Board shall depute Environment
protection squad to make surprise visit of the industry and the said team
shall carryout comprehensive study with respect to all the parameters
and all the components of ETP, UF and RO system, their treatment
efficiencies, water balance statement, sludge generation & its
management and characteristics of the parameters in the final effluent

discharged into sewerage system or onto land for plantation.

[ { . 1 ,f“"ﬂ
| e . by £4 C‘.,;.-Qa.:_(‘][:)
¥\ ‘}L _ A :
Agrawal Dr. Babu Ram Sant Balbir Singh
Seechewal

|Ill N

for”

Justice Pritam Pal,
Former Judge,

Punjab & Haryana High Court,
(Chairman of Monitoring Committee)

21




et S

PUNJAB POLLUTION CONTROL BOARD, NABHA ROAD, PATIALA

FORM- X

REPORT BY THE STATE BOARD ANALYST (see Rule 24)
Report No. 26-32

Dated 26,8.2019

I hereby certify that | Kiran Jasuja, State Board Analyst duly appointed under sub saction
(3) of section 53 of the water (Prevention and Control of Pollution) Act 1974 {Central Act 6 of 1874)
received on the 17" day of August, 2019 from Er. Gurkaran Singh, AEE, samples of M/s Haro Ecotech